wamonas. FCC RADIO TEST REPORT

Report No. : FR4N0918L

Pol. Horizontal Vertical
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
B75 LTE]
100 700
14.47G AVG 54 ANG 54
525 525
~14.5G IR I PR NSy S PN
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency {MHz) Frequency {MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
875 85
100 700
17.7G AVG 54 ANG 54
525 525
| MWMW o R T B
~18G T i
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {WHz) Frequency (MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
TEL : 886-3-327-0868 Page Number : C2-5 of C17

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR4ANO918L

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 ]
105 105
115 J 815
f PEAK_74
0.0 J 70.0
52! 1 i . M 52 ol i
ey A ’ bl
%0 4 -
17! E
Peak
0 2336, 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 91280-1522 246328 HORIZONTAL Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2386.83 46.43 74.00 -27.57 4178 27.27 7.71 30.33 6.8 183 45 PEAK 1 2049.80 113.36 ------ ------ 168,26 27.6 7.79 30.31 @.e 163 45 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 815
70, 70,
J AVG_54
52! 52!
e ot -
30 3504w . et
17! E
Avg
0 2336, 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 240328 HORTZONTAL Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RBH:1000.000kHz VBW:35.808kHz SWT:Auto + RBH:1060.000kHz VBW:36.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2389.17 40,85 54.00 -13.15 36.18 27.29 7.71 30.33 @.80 183 45 AVERAGE 1 2448.80 112,65 ------ ------ 106.97 27.60 7.79 38.31 @.e8 163 45 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-6 of C17

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR4N0918L

Pol.

Horizontal Fundamental

3 oLevel [BuVim)

1225

\ PLAK_BE 74
70

Peak

Blank

140 52, 2488, 2500

2464, 2476,
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9128D-1522 246328 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B d8 B
1 2496.52 46.47 74.00 -27.53 41.18 27.7@ 7.8% 30.29 @.e@ 103 45 PEAK

3 oLevel [BuVim)

\ AVG_BE_54
52!

Avg

Blank

140 52, 2488, 2500

464, 2476,
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 240328 HORTZONTAL
+ RBi:1000.000kHz VBW:36.008kHz SWT:Aute

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m  dB  dB B
1 2483.56 41.77 54.80 -12.23 36.51 27.7@ 7.86 30.30 6.0 163 45 AVERAGE

TEL : 886-3-327-0868 Page Number : C2-7 of C17
FAX : 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR4N0918L

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 y
105 105
75 J 815
J PEAK_74
0.0 70.0
52! 1 / 52!
. atapiic o]
- . . oY Wbl e pod
e # 4 it
350 350
17! E
Peak
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120-1522 246328 VERTICAL Condition: PEAK 74 3m 91200-1522 240328 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.17 46.69 74.00 -27.31 42.82 27.29 7.71 30.33 @.80 209 64 PEAK 1 2049.80 115.20 ------ ------ 110.12 27.68 7.79 30.31 @.e8 209 64 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225 ]
105 105
815 815
70, 70,
} AVG_54
52! 52!
354 " : 350 e
17! E
Avg
0 2336, 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 240328 VERTICAL Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RBH:1000.000kHz VBW:35.808kHz SWT:Auto + RBH:1000.000kHz VBW:36.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 23§7.74 42,59 54.80 -11.41 37.93 27.28 7.71 30.33 @.80 209 64 AVERAGE 1 2448.80 113,91 ------ ------ 168.85 27.60 7.79 30.31 .08 209 64 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-8 of C17

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR4N0918L

Pol.

Vertical Fundamental

3 oLevel [BuVim)

1225

\ PLAK_BE 74
70

Peak

Blank

140 52, 2488, 2500

2464, 2476,
Frequency (MHz)
Site + B3CHIG-HY

Condition: PEAK BE 74 3m 9128D-1522 248328 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B d8 B
1 2484.52 46.94 74.00 -27.06 41.68 27.78 7.86 30.30 @.00 209

3 oLevel [BuVim)

\ AVG_BE_54
52!

Avg

Blank

140 52, 2488, 2500

464, 2476,
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 240328 VERTICAL
+ RBi:1000.000kHz VBW:36.008kHz SWT:Aute

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m  dB  dB B
1 2485.24 41.81 54.00 -12.19 36.55 27.7@ 7.86 30.30 @.0@ 209 64 AVERAGE

TEL : 886-3-327-0868 Page Number : C2-9 of C17
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918L

Pol. Horizontal Vertical
1 4ﬂLe\'eHliB!l\mn) 1 HLmumvnn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
5. AVG R AVG_54
5 T e’ o gt attggrie*
1 WZ sty gt 4 M st R
IH‘MWHMWWW ag p[Pecnsnmartt
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK 74 3m 91280-1522_248328 HORIZONTAL Condition: PEAK_74 3m 91200-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 4880.08 39.68 74.00 -34.32 61.85 32.62 11.85 66.34 0.50 - -- PEAK 1 4880.08 39.65 74.00 -34.35 61.82 32.62 11.685 66.34 0.50 - -- PEAK
2 7320.08 44.59 74.00 -29.41 59.84 36.78 13.29 65.76 0.4 - -- PEAK 1 7320.08 44.45 74.00 -29.52 59.73 36.78 13.29 65.76 0.4 - -- PEAK
TEL : 886-3-327-0868 Page Number : C2-10 of C17

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918L

Pol. Horizontal Vertical
m[&\'ﬂ{ﬂﬂl“ﬂ) 14‘“|Lml{|il)||\llln)
1225 1225
b5 875
100 00
14.47G AVG_54 AVG_54
515 515
~14.5G R e L e
350 350
Av
9 115 175
141 14476, 14482 14488, 149, 14500 1470 14478 14482, 14488, 1440, 14500
Frequency {WHz) Frequency {MHz)
Site : B3CHLG-HY Site o 3(HIG-HY
Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL (ondition: AVG_54 3n 91260-1522 240328 VERTICAL
m[&\'ﬂ{ﬂﬂl“ﬂ) 14‘“|Lml{|il)||\llln)
1225 1225
b5 15
100 00
17.7G AVG_54 AVG_54
515 515
L L ) I it
~18G B
350 350
Av
9 115 175
17700 17760, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880. 17940, 18000
Frequency {WHz) Frequency (MHz)
Site : B3CHLG-HY Site o 3(HIG-HY

Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL

(ondition: AVG_54 3n 91260-1522 240328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-11 of C17




wamonas. FCC RADIO TEST REPORT Report No. : FR4N0918L

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 i
fo5g \ 105
75 \ 815
PEAK_BE 74, PEAK_74
0.0 70.0
s N | s
et e A R Y N A
et v y " | st psepritiasstukoinstic?
350 350
17! E
Peak
U7 1824 24868 24912 1956 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 91280-1522 246328 HORIZONTAL Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2483.59 47.99 74.00 -26.01 42,73 27.78 7.8 30.30 @.00 104 41 PEAK 1 2478.80 113.66 ------ ------ 168.45 27.68 7.85 30.30 0.0 14 41 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225 ;
105 105
815 \ 815
70, 70,
\ AVG_BE_54 AVG_54
52, 52,
e poee]
Tt b ittt Aol gt ) —— VRIS L L
340 35t
17! E
Avg
U7 1824 24868 24912 1956 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 9120D-1522 240328 HORTZONTAL Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RBH:1000.000kHz VBW:35.808kHz SWT:Aute + RBH:1060.000kHz VBW:36.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2483.57 43.13 54.00 -10.87 37.87 27.78 7.8 30.30 @.00 104 41 AVERAGE 1 2478.80 112.43 ------ ------ 17.28 27.68 7.85 30.30 .08 184 41 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-12 of C17

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR4N0918L

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 ]
105 ™ 105
15 815
PEAK_BE 74, PEAK_74
0.0 70.0
\\\ 4
% T f il A » 2 " ] G
ool A A A, il
350 350
17! E
Peak
U7 1824 24868 24912 1956 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120-1522 246328 VERTICAL Condition: PEAK 74 3m 91200-1522 240328 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2483.85 43.80 74.00 -25.20 43.54 27.78 7.8 30.30 @.00 200 62 PEAK 1 2478.80 114,30 ------ ------ 19.07 27.68 7.85 30.30 .08 200 62 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225 i
105 105
815 \ 815
70, 70,
\ AVG_BE_54 AVG_54
52, - 52,
I
e i e e - ) MWWWM ———
17! E
Avg
U7 1824 24868 24912 1956 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 240328 VERTICAL Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RBH:1000.000kHz VBW:35.808kHz SWT:Auto + RBH:1000.000kHz VBW:36.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 244,31 43.89 54.00 -10.11 33.63 27.78 7.8 30.30 @.80 200 62 AVERAGE 1 2478.80 113.49 ------ ------ 168.26 27.68 7.85 30.30 .08 200 62 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-13 of C17

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR4N0918L

Pol. Horizontal Vertical
1 HLevel{dBile) 1 HL&V&IWBIIVJIH)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
5. AVG_54( R AVG_54)
’ [T T e ARV | 1 M Lo P AN U g
a el B it el
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK 74 3m 91280-1522_248328 HORIZONTAL Condition: PEAK_74 3m 91200-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 4956.08 46.63 74.00 -33.37 62.31 33.01 11.86 66.28 0.53 - -- PEAK 1 4956.08 46.68 74.00 -33.32 62.36 33.01 11.86 66.28 @.53 - -- PEAK
2 743408 43.31 74.00 -30.69 58.85 36.33 13.38 65.76 0.51 - -- PEAK 1 743408 43.99 74.00 -30.10 59.44 36.33 13.38 65.76 @.51 - -- PEAK
TEL : 886-3-327-0868 Page Number : C2-14 of C17

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918L

Pol. Horizontal Vertical
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
B75 LTE]
100 700
14.47G AVG 54 ANG 54
525 525
~14.5G T B e
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
875 85
100 700
17.7G AVG 54 ANG 54
525 525
AR P N— T "“‘-""‘-'v-vm.m'—l-“"'w
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
TEL : 886-3-327-0868 Page Number : C2-15 of C17

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918L

Pol. Horizontal Vertical
Level (dBuVim) Level (dBuV/m)
0. 0.
5. 50,
60. 60.
ap ap
0, ] 50, ]
- | - |
| |
0, [ 0, [
5 24 '}\ 2 . §
20, N ™ 5 ot Mot 0, IS W\““M"'" st s
adhy e fl 0
200 ww | a0
100 100
30 24 18, 12, 806. 1000 30 24 18, 612, 806, 1000
Peak Frequency (MHz) Frequency (MHz)
site © @3CH16-HY Site : @3CH16-HY
Condition: QP 3m (BL6111040362N1DGLN-B6 47020 & 06_241005 HORIZONTAL Condition: QP 3m (BLE1110400302N1DG1N-G6 47020 & B 241005 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Factor Remark Freq Level Line Margin Level Facter Loss Factor Factor Remark
PHz dBuV/m dBuv/m dB dBuv  dB/m A&  d& dB a deg PHz dBuV/m dBuv/m dB dBuv  dB/m & d& dB am  deg
1 31.84 25.87 48.80 -14.93 32.91 23.88 0.91 32.68 @.85 - -- Peak 1 41.64 34.72 4p.00 -5.28 47.44 18.75 0.93 32.52 0.86 180 89 (P
2 205.57 31.91 43.50 -11.59 46.95 15.24 2.23 32.58 @.07 - -- Peak 2 185.20 35.73 43.50 -7.77 50.69 15.14 2.12 32.30 0.08 - -- Peak
3 268.86 34.00 46.80 -12.60 43.62 20.17 2.50 32.36 @.97 - -- Peak 3 268.86 23.85 46.80 -17.15 38.47 20.17 2.58 32.36 .97 - -- Peak
4 280,26 32.9¢ 46.00 -13.10 43.58 18.92 2,59 32.26 0.07 - -~ Peak 4 41315 29.12 46.00 -16.88 35.88 22.23 3.19 32.29 @.ll - -~ Peak
5 746.83 30.60 46.80 -15.48 29.91 28.38 4.25 32.88 .14 - -- Peak 5 732.28 31.68 46.80 -14.48 31.34 28.82 4.21 32.11 .14 - -- Peak
6 904,94 3416 46.00 -11.84 32.24 20.29 4.63 32.22 0.7 179 360 Peak 6 937.92 34.32 46.60 -11.68 30.36 30.62 4.78 31.83 0.24 - -- Peak
TEL : 886-3-327-0868 Page Number : C2-16 of C17

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 MLMWB!IWIH) 1 4€‘|Lm|(|1l31|\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG 54 AVG 54
525 525
1 1
35 s i oo b o B %1 . bt MR AT
Peak 15 175
18000 19600. 2200, 22800 24400, 26000 18000 19600. 1200, 22800 24400, 26000
Frequency (MHz) Frequency (MHz)
Site ¢ Site ¢
Condition: PEAK 74 Im SHF 1230 241025 HORIZONTAL Condition: PEAK 74 Im SHF_1230 241025 VERTICAL
Linit Read  Ant (able Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m  dB  dB  dB om  deg Mz dBuv/m dBuV/m  dB B dB/m  dB  dB  dB om  deg
1 25872.00 38.87 74.60 -35.13 56.46 38.86 6.19 5310 -9.54 - - PEAC 1 2483200 38.78 74.00 -35.22 55.93 39.48 6.9 53.3 -9.54 - - PEAC
TEL : 886-3-327-0868 Page Number : C2-17 of C17

FAX: 886-3-327-0855
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Appendix C.3 Radiated Spurious Emission Test Data

Note symbol

-L Low channel location

-R High channel location

C3.1 Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 7 2400-2483.5 4 Bluetooth-LE_GFSK 02 2404 1Mbps - -
Mode 8 2400-2483.5 4 Bluetooth-LE_GFSK 38 2440 1Mbps - -
Mode 9 2400-2483.5 4 Bluetooth-LE_GFSK 76 2478 1Mbps - -
Mode 15 2400-2483.5 4 Bluetooth-LE_GFSK 76 2478 1Mbps - LF
Mode 16 2400-2483.5 4 Bluetooth-LE_GFSK 76 2478 1Mbps - SHF

C3.2 Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result = RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE_GFSK = 02  2366.87 40.09 54.00 -13.91 V | Avg. Pass - | Band Edge
7
Bluetooth-LE_GFSK = 02 = 4808.00 40.00 74.00 -34.00 H | Peak Pass - Harmonic
Bluetooth-LE_GFSK | 38 | 2484.04 41.10 54.00 -12.90 \% Avg. Pass - Band Edge
8
Bluetooth-LE_GFSK | 38 | 7320.00 44.70 74.00 -29.30 V | Peak @ Pass - Harmonic
Bluetooth-LE_GFSK = 76 | 2483.59 43.87 54.00 -10.13 \% Avg. Pass - Band Edge
9
Bluetooth-LE_GFSK = 76 | 7434.00 50.21 54.00 -3.79 H Avg. Pass - Harmonic
15 LF 76 41.64 34.83 40.00 -5.17 \ QP Pass - LF
16 SHF 76 | 24824.00 38.98 74.00 -35.02 \% Peak | Pass - SHF
TEL : 886-3-327-0868 Page Number : C3-1 of C17

FAX . 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR4N0918L

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)

1225 1225
105 105

75 j 815

/ PEAK_74
0.0 70.0
52, ] 52,
L™ ettt it
P
350 350
17! E
Peak
0 223288 23476 23664 23852 2404 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 91280-1522 246328 HORIZONTAL Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m dB B B
1 2388.11 45.50 74.00 -28.50 40.84 27.28 7.71 30.33 0.80 348 135 PEAK 1 2004.80 108.63 ------ ------ 163.82 27.49 7.74 30.33 0.0 340 135 PEAC

- Level (dBuVim) - Level (dBuvim)
1228 1225

106, 105,

o745 [ o745

70 [ 70

AVG_54
52!
o

35, . A
1 11
Avg
310 8088 476 23664 13852 LU 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 240328 HORTZONTAL Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RBH:1000.000kHz VBW:24.808kHz SWT:Auto + RBH:1000.000kHz VBW:24.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2389.8L 39.66 54.00 -14.34 34.98 27.38 7.71 30.33 0.80 348 135 AVERAGE 1 244,80 107.78 ------ ------ 12,97 27.49 7.74 30.33 0.0 340 135 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-2 of C17

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR4N0918L

Pol. Vertical Fundamental
3 Level (dBuVim) Level [dBuvim)
1225 1225
105 105
75 J 815
[ PEAK_74
0.0 70.0
52, } 52,
1 vl .
alal PR MM B Lo Lyl i
10 350
17! E
Peak
0 223288 23476 23852 2404 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120-1522 246328 VERTICAL Condition: PEAK 74 3m 91200-1522 240328 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2381.63 45.72 74.00 -28.28 4113 27.22 7.7% 30.33 0.80 103 187 PEAK 1 2004.80 110,61 ------ ------ 165.80 27.49 7.74 30.33 0.0 163 187 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
815 f 815
70, 70,
( AVG_54
B _,J/J B
ol ——
150 . g Bllws [P ——
17! E
Avg
0 223288 23476 23852 2404 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 240328 VERTICAL Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RBH:1000.000kHz VBW:24.808kHz SWT:Auto + RBH:1000.000kHz VBW:24.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2366.87 46.69 54.00 -13.91 35.56 27.28 7.67 30.34 0.80 183 187 AVERAGE 1 244,80 109,82 ------ ------ 185.01 27.49 7.74 30.33 .00 163 187 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3-3 of C17




wamonas. FCC RADIO TEST REPORT Report No. : FR4N0918L

Pol. Horizontal Vertical
1 MLMWB!IWIH) 1 %.LWWB“W'"’
1225 1225
875 85
PEAK 74 PEAK 74
700 00
0 AVG 54 @ AVG 54
) : A mwwmﬂwuwww ) 1 [ o o WWWW
IF"WW phosysa “HWM-‘W
Peak
115 115
Avg
3000 6000, 9000 12000. 15000, 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency {MHz) Frequency {MHz)
Site @ @3CHIG-HY Site @ @3CHIG-HY
Condition: PEAK 74 3m 91200-1522 248328 HORIZONTAL Condition: PEAK 74 3m 91200-1522 248328 VERTICAL
Linit Read  Ant (able Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m  dB  dB  dB om  deg Mz dBuv/m dBuV/m  dB B dB/m  dB  dB  dB om  deg
1 4308.00 48.00 74.60 -34.80 62.55 32.33 1l.B4 66.40 048 - - PEAC 1 4308.00 38.75 74.00 -35.25 6130 32.33 1l.04 6640 048 - - PEAC
TEL : 886-3-327-0868 Page Number : C3-4 of C17

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918L

Pol. Horizontal Vertical
! 45Le\vel{ciml\lnln) ! 45Level{dﬂn\mm
1225 1225
B75 LTE]
100 700
14.47G AVG 54 ANG 54
525 525
~14.5G B e SN e et
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency {MHz) Frequency {MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
! 45Le\vel{ciml\lnln) ! 45Level{dﬂn\mm
1225 1225
875 85
100 700
17.7G AVG 54 ANG 54
525 525
i T RPN |
~18G — )
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {WHz) Frequency (MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
TEL : 886-3-327-0868 Page Number : C3-5 of C17

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918L

Pol. Horizontal Fundamental
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
1
105, 105,
875 ( 875
H PEAK T4,
00 00
52! 52!
! . bt it pevastntii]
" ., A " b
350 5g"™
1 1
Peak
310 3. 62 2388 4, 440 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 91280-1522 246328 HORIZONTAL Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2379.42 45.24 74.00 -28.76 40.68 27.28 7.70 30.34 0.80 338 136 PEAK 1 2049.00 110,45 ------ ------ 185.37 27.66 7.79 36.31 .88 330 136 PEAC
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
1
105, 105,
875 / 875
70, } 70,
( AVG_54
52! 52!
1 s ]
g5 gl - A
1 11
Avg
310 1. 62 2388 M4, 440 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 240328 HORTZONTAL Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RBH:1000.000kHz VBW:24.808kHz SWT:Auto + RBH:1000.000kHz VBW:24.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2389.84 39.55 54.00 -14.45 34.88 27.29 7.71 30.33 0.80 338 136 AVERAGE 1 2448.80 109,75 ------ ------ 1p4.67 27.60 7.79 30.31 .88 330 136 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C3-6 of C17




wamonas. FCC RADIO TEST REPORT Report No. : FR4N0918L

Pol.

Horizontal Fundamental

3 oLevel [BuVim)

1225

\ PLAK_BE 74
71

R .

Peak

Blank

140 52, 2488, 2500

2464, 2476,
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9128D-1522 246328 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B d8 B
1 2486.385 46.41 74.00 -27.59 41.15 27.7@ 7.86 30.30 @.ee 338 136 PEAK

3 oLevel [BuVim)

\ AVG_BE_54
52!

Avg

Blank

140 52, 2488, 2500

464, 2476,
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 240328 HORTZONTAL
+ RBi:1000.000kHz VBW:24,008kHz SWT:Aute

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m  dB  dB B

1 2434.46 40,06 54.00 -13.94 34.80 27.78 7.86 30.30 0.80 338 136 AVERAGE

TEL : 886-3-327-0868 Page Number : C3-7 of C17
FAX : 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR4N0918L

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
75 r 815
( PEAK_74
0.0 J 70.0
i T | huteh i I " #y U e
v " b P
350 IEWW
17! E
Peak
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120-1522 246328 VERTICAL Condition: PEAK 74 3m 91200-1522 240328 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2381.50 45.76 74.00 -28.24 4118 27.22 7.7% 30.34 0.80 184 117 PEAK 1 2049.80 111.86 ------ ------ 106.78 27.60 7.79 36.31 .88 164 117 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 / 815
70, ) 70,
r AVG_54
52! 52!
1 . ) ]
30 - a e e
17! E
Avg
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 240328 VERTICAL Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RBH:1000.000kHz VBW:24.808kHz SWT:Auto + RBH:1000.000kHz VBW:24.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2333.40 39.62 54.00 -14.38 35.25 27.18 7.6 30.35 0.80 184 117 AVERAGE 1 2448.80 111,23 ------ ------ 16,15 27.60 7.79 30.31 .80 164 117 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-8 of C17

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR4N0918L

Pol.

Vertical Fundamental

3 oLevel [BuVim)

1225

\ PLAK_BE 74
70

Peak

Blank

140 52, 2488, 2500

2464, 2476,
Frequency (MHz)
Site + B3CHIG-HY

Condition: PEAK BE 74 3m 9128D-1522 248328 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B d8 B
1 2453.80 47.20 74.00 -26.80 41.94 27.7@ 7.86 30.30 @.ee 1o4 117 PEAK

3 oLevel [BuVim)

\ AVG_BE_54
52!

Avg

Blank

140 52, 2488, 2500

464, 2476,
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 240328 VERTICAL
+ RBi:1000.000kHz VBW:24,008kHz SWT:Aute

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m  dB  dB B

1 434,84 41,10 54.00 -12.99 35.84 27.78 7.86 30.30 0.80 184 117 AVERAGE

TEL : 886-3-327-0868 Page Number : C3-9 of C17
FAX : 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR4N0918L

Pol. Horizontal Vertical
1 4ﬂLe\'eI{IIB!l\mn) 1 4ﬂLtweI{llBll\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
5. AVG_54 R AVG_54
1 MZ ekttt ot WWM 1 M WWMWWWJMW
znnl&-&w‘ i 1:‘|WWW
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK 74 3m 91280-1522_248328 HORIZONTAL Condition: PEAK_74 3m 91200-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 4880.08 46.74 74.00 -33.26 62.91 32.62 11.85 66.34 0.50 - -- PEAK 1 4880.08 40.63 74.00 -33.97 62.20 32.62 11.685 +66.34 @.50 - -- PEAK
2 7320.08 44.58 74.00 -29.42 59.83 36.78 13.29 65.76 0.4 - -- PEAK 1 730.08 4470 74.00 -29.39 59.95 36.78 13.29 65.76 0.4 - -- PEAK
TEL : 886-3-327-0868 Page Number : C3-10 of C17

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918L

Pol. Horizontal Vertical
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
B75 LTE]
100 700
14.47G AVG 54 ANG 54
525 525
~14.5G e e br—— e ama e e
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency {WHz) Frequency {MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
875 85
100 700
17.7G AVG 54 ANG 54
525 525
R P A, e B [ et A i it =T
~18G [ e
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {WHz) Frequency (MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
TEL : 886-3-327-0868 Page Number : C3-11 of C17

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918L

Pol. Horizontal Fundamental
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
1
105, ™ 105,
875 \ 875
\ PEAK_BE 74 PEAK T4,
00 00
52! 1 52!
e o . 4 doo N et " Abnb sV
350 350
1 1
Peak
U U84 4868 4912 LU 2500 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 91280-1522 246328 HORIZONTAL Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2483.92 43.39 74.00 -25.61 43.13 27.78 7.86 30.30 0.80 174 129 PEAK 1 2478.88 111,96 ------ ------ 18675 27.68 7.85 36.30 0.0 174 129 PEAC
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
1
105, 105,
875 \ 875
70, \ 70,
AVG_BE_54 AVG_54
52! \.m 52!
160 — . [
1 11
Avg
U U84 4868 4912 LU 2500 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 9120D-1522 240328 HORTZONTAL Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RBH:1000.000kHz VBW:24.808kHz SWT:Auto + RBH:1000.000kHz VBW:24.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 248473 4179 54.00 -12.21 36.53 27.78 7.86 30.30 0.80 174 129 AVERAGE 1 2478.88 111,23 ------ ------ 196.00 27.68 7.85 30.30 0.8 174 129 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3-12 of C17



wamonas. FCC RADIO TEST REPORT

Report No. : FR4N0918L

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 i
R 105
115 \ 815
\ PEAK_BE 74, PEAK_74
0.0 70.0
52! r 1 52!
s, - A - —— kbt P Lt
30 F
17! E
Peak
U7 1824 24868 24912 1956 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120-1522 246328 VERTICAL Condition: PEAK 74 3m 91200-1522 240328 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2483.63 50.31 74.00 -23.69 45.85 27.78 7.86 30.30 0.80 125 114 PEAK 1 2478.88 113.78 ------ ------ 168.55 27.68 7.85 36.30 0.0 125 114 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225 ]
105 105
815 \ 815
70, \ 70,
AVG_BE_54 AVG_54
2 (e .
35\" R A ST renay 2 MWWM s i)
17! E
Avg
U7 1824 24868 24912 1956 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 240328 VERTICAL Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RBH:1000.000kHz VBW:24.808kHz SWT:Auto + RBH:1000.000kHz VBW:24.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2483.59 43.87 54.00 -10.13 38.61 27.78 7.86 30.30 @.80 125 114 AVERAGE 1 2478.80 113,02 ------ ------ 107.79 27.68 7.85 30.30 .08 125 114 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-13 of C17

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918L

Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1050 1050
815 875
PEAK 74 PEAK 74
0.0 700
AVG_54 AVG_54
525 525 i
1 e T U RE . A RS A 1 WWW«MWWW
g5 qlisene 350
Peak 15 15
AVg 3000 6000. 9000. 12000. 15000. 18000 3000 6000, 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK 74 3m 91280-1522 248328 HORIZONTAL Condition: PEAK 74 3m 91200-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 4956.08 46.21 74.60 -33.79 61.89 33.01 11.66 66.28 .53 - -- PEAK 1 4956.08 40.94 74.00 -33.86 62.62 33.01 11.66 66.28 .53 - -- PEAK
2 743408 53.37 74.00 -20.63 68.91 36.33 13.38 65.76 @.51 300 68 PEAK 2 743408 51.26 74.08 -22.74 66.80 36.33 13.38 65.76 @.51 300 277 PEAK
3 743408 50.21 54.88 -3.79 65.75 36.33 13.38 65.76 @.51 300 68 AVERAGE 3 743408 47.86 54.08 -6.94 62.60 36.33 13,35 65.76 6.51 380 277 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-14 of C17

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REP

ORT

Report No. : FR4N0918L

Pol. Horizontal Vertical
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
B75 LTE]
100 700
14.47G AVG 54 ANG 54
525 525
~14.5G e S I e e et
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
875 85
100 700
17.7G AVG 54 ANG 54
525 525
RS S [
~18G
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
TEL : 886-3-327-0868 Page Number : C3-15 of C17

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR4N0918L

Pol. Horizontal Vertical
Level (dBuV/m) Level (dBuV/m)
- o . o
P e — P I e —
g i i N’] 2 5
a0 / LI 0 i : p——- e ]
o g miciar” i o Mo
a0 W\a . 0 ‘ﬁm W
QP/ N -

3 224 48, 12, 806. 1000 30 24 18, 612, 806, 1000
P eak Frequency (MHz) Frequency (MHz)
site © @3CH16-HY Site : @3CH16-HY
Condition: QP 3m (BL6111040362N1DGLN-B6 47020 & 06_241005 HORIZONTAL Condition: QP 3m (BLE1110400302N1DG1N-G6 47020 & B 241005 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Factor Remark Freq Level Line Margin Level Facter Loss Factor Factor Remark
PHz dBuV/m dBuv/m dB dBuv  dB/m A&  d& dB a deg PHz dBuV/m dBuv/m dB dBuv  dB/m & d& dB am  deg
1 42.61 24.58 48.80 -15.41 37.89 18.15 1.81 32.51 @.85 - -- Peak 1 41.64 34.83 4p.80 -5.17 47.55 18.75 0.93 32.52 0.86 180 82 (P
2 201.69 31.38 43.50 -12.12 46.35 15.14 2.21 32.59 @.07 - -- Peak 2 185.20 32.78 43.50 -18.72 47.74 15.14 2.12 32.3¢ 0.08 - -- Peak
3 264.74 33.62 46.80 -12.38 43.48 19.89 2.52 3234 @.97 - -- Peak 3 268.86 27.92 46.80 -18.68 37.34 20.17 2.50 32.36 .97 - -- Peak
4 280,26 33.62 46.00 -12.33 44.38 18.92 2,59 32.26 0.07 - -~ Peak 4 499.43 23.88 46.00 -17.92 33.53 23.81 3.46 32.87 .15 - -~ Peak
5 757.58 38.55 46.80 -15.45 29.84 28.37 4.23 32.89 .15 - -- Peak 5 755.56 31.61 46.80 -14.39 30.89 28.39 4.27 32.89 6.15 - -- Peak
6  898.15 35.43 46.80 -18.57 33.68 29.19 4.67 32.27 .16 - -- Peak 6 964.94 35.45 46.80 -18.55 33.33 29.29 4.68 32.12 .17 - -- Peak
TEL : 886-3-327-0868 Page Number : C3-16 of C17

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR4N0918L

Pol. Horizontal Vertical
1 4€‘|L19\|e|(|ﬂ31|\mn) 1 4€‘|L|we|(|ﬂ31|\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG 54 AVG 54
525 525
1 1
36 bassed " i " Rk A n W 3501 " , Al bryh i by A —
Peak 115 115
18000 19600. 2200, 22800 24400, 26000 18000 19600. 1200, 22800 24400, 26000
Frequency (MHz) Frequency (MHz)
Site ¢ Site ¢
Condition: PEAK 74 Im SHF 1230 241025 HORIZONTAL Condition: PEAK 74 Im SHF_1230 241025 VERTICAL
Linit Read  Ant (able Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dB dB/m  dB  dB  dB om  deg Mz dBuv/m dBuV/m  dB B dB/m  dB  dB  dB om  deg
1 24p48.00 38.86 74.60 -35.14 57.11 38.9 6.1 5378 -9.54 - - PEAC 1 2432400 38.95 74.00 -35.82 56.14 39.48 6.9 5331 -9.54 - - PEAC
TEL : 886-3-327-0868 Page Number : C3-17 of C17

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918L

Appendix C.4 Radiated Spurious Emission Test Data

Note symbol

Low channel location

High channel location

C4.1 Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 10 2400-2483.5 4 Bluetooth-LE_GFSK 02 2404 2Mbps - -
Mode 11 2400-2483.5 4 Bluetooth-LE_GFSK 38 2440 2Mbps - -
Mode 12 2400-2483.5 4 Bluetooth-LE_GFSK 76 2478 2Mbps - -
C4.2 Summary of each worse mode
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE_GFSK | 02 | 2345.63 40.67 54.00 -13.33 \% Avg. Pass - Band Edge
1
° Bluetooth-LE_ GFSK | 02 | 4808.00 39.67 74.00 -34.33 \% Peak @ Pass - Harmonic
Bluetooth-LE_GFSK | 38 | 2484.70 41.69 54.00 -12.31 \% Avg. Pass - Band Edge
11
Bluetooth-LE_GFSK | 38 | 7320.00 44.41 74.00 -29.59 \Y, Peak | Pass - Harmonic
Bluetooth-LE_GFSK | 76 | 2483.65 43.80 54.00 -10.20 \% Avg. Pass - Band Edge
12
Bluetooth-LE_ GFSK | 76 | 7434.00 43.53 74.00 -30.47 \% Peak @ Pass - Harmonic
TEL : 886-3-327-0868 Page Number : C4-1 of C15

FAX . 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR4N0918L

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
115 ﬂ 815
I PEAK_74
0.0 70.0
52, / 52,
s i 1 4/’ “ n o . PRI g
%0 T -
17! E
Peak
0 223288 23476 23852 2404 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 91280-1522 246328 HORIZONTAL Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 238971 45.34 74.00 -28.16 41.16 27.38 7.71 30.33 0.80 348 138 PEAK 1 2004.80 108,53 ------ ------ 183.72 27.49 7.74 30.33 0.0 340 133 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
815 / 815
70, / 70,
j AVG_54
52! 52!
i J : ]
354 350 : et
17! E
Avg
0 223288 23476 23664 23852 2404 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 240328 HORTZONTAL Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RBH:1000.000kHz VBW:35.808kHz SWT:Auto + RBH:1060.000kHz VBW:36.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2373.17 48,51 54.00 -13.49 35.97 27.28 7.68 30.34 0.80 348 138 AVERAGE 1 2404.80 107.27 ------ ------ 182.46 27.40 7.74 30.33 0.00 340 133 AVERAGE

TEL : 886-3-327-0868 Page Number : C4-2 of C15
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918L

Pol. Vertical Fundamental
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
105, 105,
875 x 875
/ PEAK T4,
00 00
52! / 52!
1 ) bl
i ,,\M b bl 3 "
i Y
350 350
1 1
Peak
310 8088 476 13852 LU 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120-1522 246328 VERTICAL Condition: PEAK 74 3m 91200-1522 240328 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2379.18 45.69 74.00 -28.31 41.14 27.28 7.69 30.34 0.80 162 188 PEAK 1 2004.80 110.46 ------ ------ 185.65 27.49 7.74 30.33 0.0 162 183 PEAC
nLevel {dBuVim) nLevel (dBuVim)
1225 1225
105, 105,
875 x 875
70, / 70,
j AVG_54
52! 52!
1 ’W.j _ *
35\" > n :5“‘ " o kb
1 11
Avg
310 8088 476 13852 LU 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 240328 VERTICAL Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RBH:1000.000kHz VBW:35.808kHz SWT:Auto + RBH:1000.000kHz VBW:36.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2345.63 49.67 54.00 -13.33 36.28 27.18 7.64 30.35 0.80 102 188 AVERAGE 1 244,80 109.49 ------ ------ 104,68 27.40 7.74 30.33 0.0 162 103 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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wamonas. FCC RADIO TEST REPORT

Report No. : FR4N0918L

Pol. Horizontal Vertical
1 4ﬂLe\'el{dB!l\mn) 1 4ﬂLml{dBll\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
5. AVG_54 R AVG_54
oA oAb g I Bt L inan oo | gttt . R R SN
Y B il
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK 74 3m 91280-1522_248328 HORIZONTAL Condition: PEAK_74 3m 91200-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 4Be8.08 39.17 74.00 -34.83 61.72 32.33 11.84 66.40 0.48 - -- PEAK 1 486.08 39.67 74.00 -34.33 62.22 32.33 1184 66.40 0.48 - -- PEAK
272208 45,60 ------ --me 68.95 36.85 13.22 65.75 @.35 @@ 71 PEAK 1072008 4,94 ----ee emeen 60.27 36.85 13.22 65.75 @.35 200 317 PEAK

Remark: The unwanted signal 7212.000MHz~ 7212.000MHz can be ignored since it falls within
the non-restricted band and meet the requirements of 15.247 (d).

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4-4 of C15




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918L

Pol. Horizontal Vertical
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
B75 LTE]
100 700
14.47G AVG 54 ANG 54
525 525
~14.5G e P e
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency {WHz) Frequency {MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
875 85
100 700
17.7G AVG 54 ANG 54
525 525
#WMW‘MWM bt P A T
~18G =
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {WHz) Frequency (MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
TEL : 886-3-327-0868 Page Number : C4-5 of C15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918L

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
75 J 815
/ PEAK_74
0.0 70.0
52, j 52,
N o e bbb . h “
350 350
17! E
Peak
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 91280-1522 246328 HORIZONTAL Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2388.13 46.32 74.00 -27.68 41.66 27.28 7.71 30.33 0.80 108 142 PEAK 1 2049.00 109.44 ------ ------ 104,36 27.60 7.79 36.31 .00 160 142 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 f 815
70, H 70,
j AVG_54
52! 52!
1 WM’J
30 : 350 el
17! E
Avg
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 240328 HORTZONTAL Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RBH:1000.000kHz VBW:35.808kHz SWT:Auto + RBH:1060.000kHz VBW:36.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 237871 48,26 54.00 -13.74 35.72 27.28 7.68 30.34 0.80 108 142 AVERAGE 1 2448.00 108.84 ------ ------ 182.96 27.60 7.79 36.31 .00 160 142 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C4-6 of C15




wamonas. FCC RADIO TEST REPORT Report No. : FR4N0918L

Pol.

Horizontal Fundamental

3 oLevel [BuVim)

1225

\ PLAK_BE 74
70

Peak

Blank

140 52, 2488, 2500

2464, 2476,
Frequency (MHz)
Site + B3CHIG-HY

Condition: PEAK BE 74 3m 9128D-1522 246328 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B d8 B
1 2488.36 46.39 74.00 -27.11 41.61 27.7@ 7.87 30.29 @.0@ 1@ 142 PEAK

3 oLevel [BuVim)

\ AVG_BE_54
52!

Avg

Blank

140 52, 2488, 2500

464, 2476,
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 240328 HORTZONTAL
+ RBi:1000.000kHz VBW:36.008kHz SWT:Aute

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m  dB  dB B
1 2499.40 41.48 54.00 -12.52 36.19 27.7@ 7.83 30.29 @.0@ 10@ 142 AVERAGE

TEL : 886-3-327-0868 Page Number : C4-7 of C15
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR4N0918L

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
75 ) 815
f PEAK_74
0.0 70.0
52, } 52,
1 b sttt J N .~ PN P T
%0 FT '
17! E
Peak
0 2336, 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120-1522 246328 VERTICAL Condition: PEAK 74 3m 91200-1522 240328 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2360.44 45.59 74.00 -28.41 41.87 27.28 7.66 30.34 0.80 184 112 PEAK 1 2049.00 111.84 ------ ------ 106.76 27.60 7.79 36.31 .88 164 112 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 j 815
70, K 70,
/ AVG_54
52! ‘J 52!
350 - 50 it
17! E
Avg
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 240328 VERTICAL Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RBH:1000.000kHz VBW:35.808kHz SWT:Auto + RBH:1000.000kHz VBW:36.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 233.26 41.18 54.00 -12.99 36.73 27.18 7.62 30.35 @.80 184 112 AVERAGE 1 2448.80 118,55 ------ ------ 185.47 27.60 7.79 30.31 .88 164 112 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4-8 of C15
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Pol.

Vertical Fundamental

3 oLevel [BuVim)

1225

\ PLAK_BE 74
70

Peak

Blank

140 52, 2488, 2500

2464, 2476,
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9128D-1522 248328 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m B d8 B
1 2499.34 46.31 74.00 -27.19 41.53 27.7@ 7.87 30.29 @.ee 1e4 112 PEAK

3 oLevel [BuVim)

\ AVG_BE_54
52!

Avg

Blank

140 52, 2488, 2500

464, 2476,
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 240328 VERTICAL
+ RBi:1000.000kHz VBW:36.008kHz SWT:Aute

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuv/m dBuv/m  dB dBuv dB/m  dB  dB B
1 248470 41.69 54.00 -12.31 36.43 27.78 7.86 30.30 @.08 104 112 AVERAGE

TEL : 886-3-327-0868 Page Number : C4-9 of C15
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0918L

Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
5. AVG R AVG
"l | M o mmm«w*m ~ ’ 2 WWWM
P T i “HMWWWMNWW
Peak
115 115
Avg
3000 6000, 9000 12000. 15000, 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK 74 3m 91280-1522_248328 HORIZONTAL Condition: PEAK_74 3m 91200-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 4880.08 46.52 74.00 -33.48 62.69 32.62 11.85 66.34 0.50 - -- PEAK 1 4880.08 40.35 74.00 -33.65 62.52 32.62 11.85 66.34 @.50 - -- PEAK
2 730.08 44.39 74.00 -29.61 59.64 36.78 13.29 65.76 0.4 - -- PEAK 1 7320.08 44.41 74.00 -29.59 59.66 36.78 13.29 65.76 0.4 - -- PEAK
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Pol. Horizontal Vertical
! HLe\'el{ciml\lnln) ! HLevel{dﬂn\lhn)
1225 1225
B75 LTE]
100 700
14.47G AVG 54 ANG 54
525 525
~14.5G e
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
! HLe\'el{ciml\lnln) ! HLevel{dﬂn\lhn)
1225 1225
875 85
100 700
17.7G AVG 54 ANG 54
525 525
. A i T e T
~18G
350 350
Av
9 115 115
17100 11160, 17820, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
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Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
1050\ 105
115 \ 815
PEAK_BE 74, PEAK_74
0.0 70.0
\\ )
i ‘«MW ‘ Ay " . Wb oAl Syl o L oM e
30 Y i -
17! E
Peak
U7 1824 24868 24912 1956 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 91280-1522 246328 HORIZONTAL Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 243434 43.54 74.00 -25.46 43.28 27.78 7.86 30.30 0.80 253 131 PEAK 1 2478.80 112,86 ------ ------ 106.85 27.68 7.85 30.30 0.0 253 131 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
815 815
70, 70,
\ AVG_BE_54 AVG_54
52, 52,
1
150 e, - P SN TR 50 ) e
17! E
Avg
U7 1824 24868 24912 1956 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 9120D-1522 240328 HORTZONTAL Condition: AVG_54 3m 91200-1522 248328 HORIZONTAL
+ RBH:1000.000kHz VBW:35.808kHz SWT:Aute + RBH:1060.000kHz VBW:36.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2483.57 42.27 54.00 -11.73 37.81 27.78 7.86 30.30 @.80 253 131 AVERAGE 1 2478.80 110,82 ------ ------ 185.59 27.68 7.85 30.30 .88 253 131 AVERAGE
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Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 ]
105 ™ 105
75 815
PEAK_BE 74, PEAK_74
0.0 70.0
51 \\ 52. Ayl
. A . ” N ol e
%0 B0
17! E
Peak
U7 1824 24868 24912 1956 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120-1522 246328 VERTICAL Condition: PEAK 74 3m 91200-1522 240328 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 243460 49.01 74.00 -24.99 43.75 27.78 7.86 30.30 0.80 165 189 PEAK 1 2478.80 114.41 ------ ------ 189.18 27.68 7.85 3@.30 .08 165 189 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225 ]
105 105
815 \ 815
70, 70,
\ AVG_BE_54 AVG_54
52, 1 52,
.
wd et . . et
17! E
Avg
U7 1824 24868 24912 1956 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 240328 VERTICAL Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RBH:1000.000kHz VBW:35.808kHz SWT:Auto + RBH:1000.000kHz VBW:36.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m dB  d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m  deg
1 2453.65 43.80 54.00 -10.20 33.54 27.78 7.86 30.30 0.80 185 189 AVERAGE 1 2478.80 112,90 ------ ------ 167.67 27.68 7.85 30.30 .00 165 189 AVERAGE
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Pol. Horizontal Vertical
1 4ﬂLe\'eHliB!l\mn) 1 HLmumvnn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
5. AVG R AVG
o e ) s
1 gttt e At 1 WWM«W““WW e
gpge gl ]
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK 74 3m 91280-1522_248328 HORIZONTAL Condition: PEAK_74 3m 91200-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 4956.08 41.64 74.00 -32.96 62.72 33.01 11.86 66.28 0.53 - -- PEAK 1 4956.08 41.56 74.08 -32.44 63.24 33.01 11.86 66.28 @.53 - -- PEAK
2 743408 43.45 74.00 -30.55 58.99 36.33 13.38 65.76 0.51 - -- PEAK 1 743408 43.53 74.00 -30.47 59.67 36.33 13.38 65.76 @.51 - -- PEAK
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Pol. Horizontal Vertical
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
B75 LTE]
100 700
14.47G AVG 54 ANG 54
525 525
~14.5G o] e
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
! HLe\'el{cml\lnln) ! HLcwel{ﬂﬂll\nln)
1225 1225
875 85
100 700
17.7G AVG 54 ANG 54
525 525
- WM%WW WWWM
~18G -
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
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Appendix D. Duty Cycle Plots

Antenna Band CylzllJ;{%) T(us) 1/T(kHz) |VBW Setting
3 Bluetooth - LE for GFSK 1Mbps 15.28 44 22.73 24KHz
3 Bluetooth - LE for GFSK 2Mbps 10.71 27 37.04 36KHz
4 Bluetooth - LE for GFSK 1Mbps 15.28 44 22.73 24KHz
4 Bluetooth - LE for GFSK 2Mbps 10.71 27 37.04 36KHz
<Ant. 3>
Bluetooth - LE for GFSK 1Mbps Bluetooth - LE for GFSK 2Mbps

Input7 500 #Alian 10 dB 0 A o E 500 [Alan {048
Corr GCorr on
FisqRel. Int ()

Ref Level 106.39 dBpV

sHA2 = 2 S04 Deita (8)

n;m-r'nl'\w'*rt-pf‘*w«|MN‘ Ay L e s e ¥ Pt T U S T P! L.'uw-uh-«-.v-www

1
Fixed

o
Delta Marker
IConter 2.478000000 GHz Span 0 Hz
H;

it
(Reset D
Sweep 1.00 ms (1001 pts e
Function == Function  Funcon Wit Funes Wiarker Settin
; . e
n

[
off

<Ant. 4>
Bluetooth - LE for GFSK 1Mbps Bluetooth - LE for GFSK 2Mbps

Marker o Marker

Sig Track: OFf

1

mu.,'.w-‘v-uv-.mw.-wj AT A Sy t JUELF A 2 Lw«-(-&‘.rnum\muw‘h«,w« F g b
Fi

[Conter 2.478000000 GHz a t iConter 2.478000000 GHz
Res BW 8 MHz Res BW 8 MHz

 Merker Table  Marker Table

Function  Function Width Function  Function Widin

THE END
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